Sei sulla pagina 1di 161

FRESENIUS USA

2008H & 2008K SPARE PARTS MANUAL

Part Number 490016 Rev I

Click Here for Table of Contents

FRESENIUS USA 2637 SHADELANDS DRIVE WALNUT CREEK, CALIF. 94598 (925) 295-0200 (800) 227-2572

Copyright 1994 – 2000 Fresenius USA, Inc.

CONTENTS

MANUAL UPDATE HISTORY

 

1

STATEMENT: MINIMUM TESTABLE ASSEMBLIES

3

1.0.0

CABINET

5

1.1.0

CABINET WITH ACCESSORIES

6

1.1.1

DIALYSATE SAFETY INTERLOCK AND DIALYSATE LINES

8

1.1.2

CASTER ASSEMBLY

12

1.2.0

CABINET, REAR, WITH ACCESSORIES (2008H)

14

1.2.1

CABINET, REAR, WITH ACCESSORIES (2008K)

16

1.3.0

CABINET, REAR, WITH PANELS (2008H)

18

1.3.1

CABINET, REAR, WITH PANELS (2008K)

20

2.0.0

MONITOR (ELECTRONIC CARD CAGE)

23

2.1.0

FRONT

PANEL

(2008H)

24

2.1.1

FRONT

PANEL

(2008K)

26

2.2.0

FRONT PANEL ASSEMBLY, REAR VIEW, PLASMA DISPLAY TYPE 1 (2008H)

28

2.2.1

FRONT PANEL ASSEMBLY, REAR VIEW, PLASMA DISPLAY TYPE 2 (2008H)

30

2.2.2

FRONT PANEL ASSEMBLY, REAR VIEW (2008K)

32

2.3.0

MONITOR CHASSIS, REAR PANEL, FRONT VIEW - INSIDE

34

2.4.0

MONITOR CHASSIS, REAR PANEL, REAR VIEW - OUTSIDE

36

2.5.0

MONITOR CHASSIS ASSY, MISC. DETAILS

38

2.5.1

GROUNDING KIT (2008H)

39

2.6.0

MONITOR ASSEMBLY & CIRCUIT BOARDS

40

2.7.0

CABLES

43

2.8.0

SOFTWARE

(2008H)

45

2.8.1

SOFTWARE

(2008K)

45

3.0.0

POWER SUPPLY

47

3.1.0 SUPPLY ASSEMBLY

POWER

 

48

3.1.1 SUPPLY,

POWER

DETAIL

A

50

3.1.2 POWER SUPPLY, DETAIL B

52

3.1.3 POWER

SUPPLY,

DETAIL

C

54

3.1.4 POWER

SUPPLY,

DETAIL

D

56

3.1.5 POWER SUPPLY, DETAILS E & F

58

4.0.0

MODULES

61

4.1.0

LEVEL DETECTOR MODULE - FRONT VIEW (2008H)

62

4.1.1

LEVEL DETECTOR MODULE - REAR VIEW (2008H)

64

4.1.2

LEVEL DETECTOR MODULE - FRONT VIEW (2008K)

66

4.1.3

LEVEL DETECTOR MODULE - REAR VIEW (2008K)

68

4.2.0

ARTERIAL BLOOD PUMP - FRONT VIEW (2008H)

70

4.2.1

ARTERIAL BLOOD PUMP - REAR VIEW (2008H)

72

4.2.2

ARTERIAL BLOOD PUMP - FRONT VIEW (2008K)

74

4.2.3

ARTERIAL BLOOD PUMP - REAR VIEW (2008K)

76

4.3.0

HEPARIN PUMP (2008H)

78

4.3.1

DIGITAL

HEPARIN

PUMP

(2008H)

80

4.3.2

DIGITAL

HEPARIN

PUMP

(2008K)

82

4.4.0

BLOOD TEMPERATURE MODULE (BTM)

84

4.5.0

BLOOD PRESSURE MODULE

86

To Table of Contents – Page 2

ii

Fresenius 2008H & 2008K Spare Parts Manual P/N 490016 Rev I

CONTENTS

5.0.0

HYDRAULIC ASSEMBLY

 

89

5.1.0

HYDRAULIC

ASSEMBLY

-

FRONT VIEW

90

5.1.1

HYDRAULIC ASSEMBLY - REAR VIEW

92

5.1.2

HYDRAULIC

ASSEMBLY - TOP VIEW

94

5.2.0

HYDRAULIC

FRONT

PANEL

ASSEMBLY

96

5.2.1

HYDRAULICS REAR

PANEL

ASSEMBLY

98

5.3.0

DISTRIBUTION BOX ASSEMBLY

100

5.4.0

HYDROBLOCK ASSEMBLY - TYPE 1

102

5.4.1

HYDROBLOCK ASSEMBLY - TYPE 2

106

5.5.0

BALANCING CHAMBER ASSEMBLY

110

5.5.1

AIR SEPARATOR ASSEMBLY

 

112

5.5.2

FLOW/DEARATION PUMP ASSEMBLY

114

5.5.3

CONCENTRATE (ACID) CONNECTOR

116

5.5.4

BICARBONATE CONNECTOR

 

118

5.5.5

CONCENTRATE PUMP ASSEMBLY

120

5.5.6

BICARBONATE PUMP ASSEMBLY

 

122

5.5.7

ULTRAFILTRATION PUMP ASSEMBLY

124

5.6.0

DIASAFE FILTER ASSEMBLY

 

126

5.7.0

ONLINE CLEARANCE (OLC)

129

5.8.0

WATER INLET FILTER

 

130

5.9.0

O-RINGS

132

5.9.1

CLAMPS AND FITTINGS

 

134

5.9.2

TUBING

136

6.0.0

CONCENTRATE FEED SYSTEM

 

139

6.1.0 CONCENTRATE CANISTERS & WANDS

140

6.1.1 ACETIC ACID (VINEGAR) KIT

 

142

6.1.2 DISINFECTION KIT

 

142

6.1.3 MISCELLANEOUS

144

7.0.0

MANUALS & TECHNICAL EQUIPMENT

147

7.1.0

MANUALS

149

7.2.0

PREVENTIVE MAINTENCE KIT

 

149

7.3.0

CALIBRATION & TEST EQUIPMENT

150

7.4.0

FRESENIUS TEST KIT, DETAIL A

 

152

7.4.1

FRESENIUS TEST KIT, DETAIL B

154

To Table of Contents – Page 1

iv

Fresenius 2008H & 2008K Spare Parts Manual P/N 490016 Rev I

MANUAL UPDATE HISTORY

MODIFICATION

REV. LEVEL

RELEASE

A

ADD HYDRAULIC DRAWINGS

B

MINOR UPGRADE; AIR SEPERATOR

C

ADD DIGITAL HEPARIN PUMP

D

ADD NEW PLASMA DISPLAY

E

ADD DISPLAY BOARD (NO POWER SUPPLY)

F

ADD MODIFIED HYDROBLOCK ASSEMBLY

G

ADD 2008K PARTS / 2008H OLC & DIASAFE PARTS

H

ASSORTED UPDATES & CORRECTIONS

I

Return to Table of Contents

Fresenius 2008H & 2008K Spare Parts Manual P/N 490016 Rev I

1

2

Return to Table of Contents

Fresenius 2008H & 2008K Spare Parts Manual P/N 490016 Rev I

STATEMENT: MINIMUM TESTABLE ASSEMBLIES

Some assemblies in the 2008H & 2008K can only be sold complete. These assemblies are 100% tested and are assigned an identification number by Fresenius USA Quality Control. These "Minimum Testable Assemblies" are:

FOR THE 2008H MACHINE PART NUMBER

DESCRIPTION

646820

GEAR PUMP

651788

BLOOD LEAK DETECTOR

190000

DISPLAY BOARD

190133

DISPLAY BOARD (NO POWER SUPPLY)

190001

ACTUATOR BOARD

190002

SENSOR BOARD

109102

SENSOR BOARD WITH OLC

190004

MOTHER BOARD

190022

FUNCTIONAL BOARD

190167

FUNCTIONAL BOARD

370048

PLASMA DISPLAY

370049-01

PLASMA DISPLAY WITH POWER SUPPLY

669983-Q

TEST BOARD

669984-Q

POWER LOGIC BOARD

FOR THE 2008K MACHINE PART NUMBER

DESCRIPTION

646820

GEAR PUMP

651788

BLOOD LEAK DETECTOR

190163

FRONT PANEL BOARD

190164

MUTE/RESET BOARD

190165

POWER LED BOARD

190001

ACTUATOR BOARD

190102

SENSOR BOARD

190004

MOTHER BOARD

190171

FUNCTIONAL BOARD

190205-01

COLOR LCD

669983-Q

TEST BOARD

190214

POWER LOGIC BOARD

Return to Table of Contents

Fresenius 2008H & 2008K Spare Parts Manual P/N 490016 Rev I

3

4

Return to Table of Contents

Fresenius 2008H & 2008K Spare Parts Manual P/N 490016 Rev I

1.0.0

CABINET

Return to Table of Contents

Fresenius 2008H & 2008K Spare Parts Manual P/N 490016 Rev I

5

Click on Circled Numbers

                             
                         
                         
                             
                     
                           
                             
                           
                       
                             
                           
                                 
                               
                             
                             
                                 
                             
                                 
                             
                                 
         
                                 

6

Return to Table of Contents

Fresenius 2008H & 2008K Spare Parts Manual P/N 490016 Rev I

Click Here for Illustration

1.1.0 CABINET WITH ACCESSORIES

SEQ.

PART NUMBER

DESCRIPTION

1

190014

CABINET, COMPLETE (2008H)

1A

190199

CABINET, COMPLETE (2008K)

2

250131

SEAL STRIP, MODULE

3

290068

HOLD DOWN BRACKET

4

330904-01

THREADED INSERT, M-5

5

290070

NUT PLATE, POWER SUPPLY

7

490000

PORT OVERLAY, (2008H)

7A

490045

PORT OVERLAY, (2008K)

9

537202

CABLE CLAMP, 4mm NYLON

12

552279

SCREW, PNHD PHIL, M4X16 S.S.

13

552312

SCREW, PNHD PHIL, M5X16 S.S.

20

330601-04-01

WASHER, A5.3 DIN 125 S.S.

22

330606-03-01

LOCKWASHER, 4mm, S.S.

24

642309

SCREW, PNHD PHIL, M5X20, S.S

29

644209

LOWER I.V. POLE SUPPORT (2008H)

29A

290172

LOWER I.V. POLE SUPPORT (2008K)

30

644216

SHUNT ASSY, COMPLETE (2008H)

30A

190215

SHUNT ASSY, COMPLETE (2008K)

70

647523

I.V.POLE HANGER

72

336140-01

DIALYZER HOLDER (2008H)

72A

336140-02

DRIP CHAMBER HOLDER ONLY (FOR ITEM 72)

73

677792

DIALYZER HOLDER (2008K)*

74

671125

I.V. POLE, COMPLETE (SUB. 588041)

75

330937-04-01

LOCKWASHER, 8mm S.S

76

552234

SCREW, SHCS, M8X45 S.S.

77

250342

TOUCHUP PAINT 12oz SPRAY (2008H)*

*ITEM NOT ILLUSTRATED.

Return to Table of Contents

Fresenius 2008H & 2008K Spare Parts Manual P/N 490016 Rev I

7

Click on Circled Numbers

                                         
                                       
                                         
                                           
                                       
                                       
                                       
                                       
                                         
                                         
                                           
                                         
                                         
                                           
                                         
                                         
                                         
                                         
                                       
                                       
                                       
                                       
                                     
                                   
                             
                     
                                     
                                       
                                         
                                         
                                         
                                         
                                           
                                       
                                         
                                           

8

Return to Table of Contents

Fresenius 2008H & 2008K Spare Parts Manual P/N 490016 Rev I

Click Here for Illustration

1.1.1 DIALYSATE SAFETY INTERLOCK AND DIALYSATE LINES

SEQ.

PART NUMBER

DESCRIPTION

644216

DIALYSATE INTERLOCK WITHOUT DIALYSATE LINES (2008H)

190215

DIALYSATE INTERLOCK WITHOUT DIALYSATE LINES (2008K)

1

566179

SHUNT BRACKET ASSY

2

563025

SPRING

3

565786

SWITCH PLUNGER ROD

4

566187

SWITCH PLUNGER ROD

5

563148

RETAINING RING

6

566184

SWITCH BRACKET COMPLETE

6A

534022

MICROSWITCH, 3 REQUIRED

8

552243

SCREW M3X6 S.S. PAN HD, PHIL

9

559094

WASHER, 4mm NYLON

10

676401

HINGED COVER

11

565166

SHAFT

11A

566177

OUTER DOOR SHAFT

12

566189

SHAFT

13

563002

TENSION SPRING

14

553717

LOCK WASHER, 3mm S.S.

15

563150

RETAINING RING

17

552247

SCREW

18

330602-01-01

WASHER

19

545356

SILICONE TUBE, WHITE (SPECIFY LENGTH)

20

537202

CABLE CLAMP

21

642428

CLAMP

22

641985

DIALYZER CONNECTOR BLUE

23

642391

BRAIDED HOSE (SPECIFY LENGTH)

24

650114

DIALYSATE FILTER, COMPLETE

25

670574

CLAMP

Return to Table of Contents

Fresenius 2008H & 2008K Spare Parts Manual P/N 490016 Rev I

9

10

Return to Table of Contents

Fresenius 2008H & 2008K Spare Parts Manual P/N 490016 Rev I

Click Here for Illustration

1.1.1 DIALYSATE SAFETY INTERLOCK AND DIALYSATE LINES (CONT.)

SEQ.

PART NUMBER

DESCRIPTION

26

641992

DIALYSATE LINE ASS'Y BLUE, COMPLETE

27

641984

DIALYZER CONNECTOR RED

28

641993

DIALYSATE LINE ASS'Y RED, COMPLETE

29

579097

O-RING

30

567397

FLOW INDICATOR, COMPLETE

30A

567209

OUTER TUBE WITH THREADS*

30B

567394

INNER TUBE, TAPERED GLASS*

30C

567207

SEAL, LARGE*

30D

567208

SEAL, SMALL*

31

579066

O-RING

32

650113

FILTER INSERT

32A

640123

O-RING

35

572727

CLAMP

36

563149

RETAINING RING (3.2 mm)

37

570088

SHUNT DOOR WARNING LABEL

38

650993

SAMPLE PORT, DIALYSATE*

39

672948

RED COVER DISK FOR SHUNT*

40

672949

BLUE COVER DISK FOR SHUNT*

*ITEM NOT ILLUSTRATED.

Return to Table of Contents

Fresenius 2008H & 2008K Spare Parts Manual P/N 490016 Rev I

11

Click on Circled Numbers

                               
                               
                                     
                                   
                                     
                                   
                                 
                               
                                   
                                     
                               
                               
                               
                                     
                                 
                                     
                                 

12

Return to Table of Contents

Fresenius 2008H & 2008K Spare Parts Manual P/N 490016 Rev I

Click Here for Illustration

1.1.2 CASTER ASSEMBLY

SEQ.

PART NUMBER

DESCRIPTION

10

552239

SCREW, SHCS, M6X12, S.S.

13

552452

SCREW, FLTHD PHIL, M5X12, S.S.

17

553622

NUT, M5, S.S.

22

330606-05-01

LOCKWASHER, 6mm, S.S.

25

642983

SCREW, FLTHD PHIL, M5X50, S.S.

31

650857

SPRING, BRAKE ACTUATOR

32

650858-Q

BRAKE CABLE ROLLER

33

650859

CLAMP BRAKE ROD

34

650867

BRAKE PEDAL & SHAFT ASSY

35

650868

BRAKE CABLE ASSY, LONG

36

650869

BRAKE CABLE ASSY, SHORT

37

650924

CASTER, SWIVEL

38

150105

ACUTE CASTOR KIT*

*ITEM NOT ILLUSTRATED.

Return to Table of Contents

Fresenius 2008H & 2008K Spare Parts Manual P/N 490016 Rev I

13

Click on Circled Numbers

                                                     
                                                       
                                                         
                                                       
                                                         
                                                       
                                                         
                                                     
                                                       
                                                     
                                                   
                                               
                                                     
                                                   
                                                   
                                                     
                                                     
                                                       
                                                       
                                               
                                                 
                                                         
                                                     
                                                         
                                                     
                                                         
                                           
                                                         
                                                     

14

Return to Table of Contents

Fresenius 2008H & 2008K Spare Parts Manual P/N 490016 Rev I

Click Here for Illustration

1.2.0 CABINET, REAR, WITH ACCESSORIES (2008H)

SEQ.

PART NUMBER

DESCRIPTION

2

190011

ASSY, POWER SUPPLY

3

190014

ASSY, CABINET, COMPLETE WITH WHEELS

3A

290114

CABINET PAINTED, NO WHEELS

4

190020

ASSY, MONITOR COMPLETE

5

672212

ASSY, HYDRAULICS

7

190047

MAIN POWER CABLE

9

290056

CLAMP, RETAINING STRAP

14

450113

LABEL, FLAMMABLE ANESTHETICS

20

539146-Q

CABLE, HEPARIN PUMP

20A

190124

CABLE, DIGITAL HEPARIN PUMP

21

539148-Q

CABLE, ASSY, 20 PIN RIBBON, 28"

23

552234

SCREW, SHCS M8X45, S.S.

26

552312

SCREW, PNHD PHIL, M5X16, S.S.

27

552339

SCREW, PNHD PHIL, M6X20, S.S.

28

552345

SCREW, PNHD PHIL, M6X35, S.S.

29

553693

WASHER, FLAT, 4.3mm, S.S.

31

330606-03-01

LOCKWASHER, 4mm, S.S.

32

330606-05-01

LOCKWASHER, 6mm, S.S.

33

330937-04-01

LOCKWASHER, 8mm, S.S.

34

559695

WASHER, FLAT, 5.3mm, NYLON

35

560024

SCREW, SHEET METAL, 3.5X13, S.S.

36

572604

BUSHING, GREY FRONT HYD. SCREW

37

579066

O-RING, 24-1 (IV POLE)

40

642925

WASHER, FLAT, 6.4mm, S.S.

43

150269

ARTERIAL PLATE, TUBING ORGANIZER

43A

567600-Q

BLANK MODULE PLATE*

44

646400

ARTERIAL BLOOD PUMP MODULE

45

646401

HEPARIN PUMP MODULE

45A

676239

DIGITAL HEPARIN PUMP MODULE

46

646402

LEVEL DETECTOR MODULE

47

553315

SCREW, SHCS, M6X16, S.S.

48

644091

SCREW, SELF-LOCKING PHIL, M4X8, S.S.

49

250298

RAIL, HYD. SUPPORT #1

50

250299

RAIL, HYD. SUPPORT #2

51

290069

HYDRAULIC HOOK BRACKET

52

330904-01

THREADED INSERT, M-5

53

370005

BLOOD PRESSURE MODULE*

54

190100

BLOOD PRESSURE MODULE CABLE*

*ITEM NOT ILLUSTRATED.

Return to Table of Contents

Fresenius 2008H & 2008K Spare Parts Manual P/N 490016 Rev I

15

Click on Circled Numbers

                                                     
                                                     
                                                       
                                                     
                                                       
                                                     
                                                       
                                                   
                                                     
                                                   
                                               
                                           
                                               
                                                   
                                                 
                                                   
                                                   
                                                   
                                                     
                                             
                                               
                                                       
                                                   
                                                       
                                                   
                                                       
                                         
                                                       
                                                 

16

Return to Table of Contents

Fresenius 2008H & 2008K Spare Parts Manual P/N 490016 Rev I

Click Here for Illustration

1.2.1 CABINET, REAR, WITH ACCESSORIES (2008K)

SEQ.

PART NUMBER

DESCRIPTION

2

190011

ASSY, POWER SUPPLY

3

190199

ASSY, CABINET, COMPLETE WITH WHEELS

3A

290169

CABINET PAINTED, NO WHEELS

4

190204

ASSY, MONITOR COMPLETE

5

M30406

ASSY, HYDRAULICS

7

190047

MAIN POWER CABLE

9

290056

CLAMP, RETAINING STRAP

14

450113

LABEL, FLAMMABLE ANESTHETICS

20

190124

CABLE, DIGITAL HEPARIN PUMP

21

539148-Q

CABLE, ASSY, 20 PIN RIBBON, 28"

22

190222

ASSY, BLOOD PUMP FLASH PROGRAMMING CABLE

23

552234

SCREW, SHCS M8X45, S.S.

26

642697

SCREW, FHD PHIL, M5X16, S.S.

27

552339

SCREW, PNHD PHIL, M6X20, S.S.

28

552345

SCREW, PNHD PHIL, M6X35, S.S.

29

553693

WASHER, FLAT, 4.3mm, S.S.

31

330606-03-01

LOCKWASHER, 4mm, S.S.

32

330606-05-01

LOCKWASHER, 6mm, S.S.

33

330937-04-01

LOCKWASHER, 8mm, S.S.

35

560024

SCREW, SHEET METAL, 3.5X13, S.S.

36

572604

BUSHING, GREY FRONT HYD. SCREW

37

579066

O-RING, 24-1 (IV POLE)

40

642925

WASHER, FLAT, 6.4mm, S.S.

43

M31268

ARTERIAL PLATE, TUBING ORGANIZER

43A

M31175

BLANK MODULE PLATE*

44

M30656

ARTERIAL BLOOD PUMP MODULE

45

677971

DIGITAL HEPARIN PUMP MODULE

46

M30340

LEVEL DETECTOR MODULE

47

553315

SCREW, SHCS, M6X16, S.S.

48

644091

SCREW, SELF-LOCKING PHIL, M4X8, S.S.

49

250298

RAIL, HYD. SUPPORT #1

50

250299

RAIL, HYD. SUPPORT #2

51

290069

HYDRAULIC HOOK BRACKET

52

330904-01

THREADED INSERT, M-5

53

370005

BLOOD PRESSURE MODULE*

54

190100

BLOOD PRESSURE MODULE CABLE*

*ITEM NOT ILLUSTRATED.

Return to Table of Contents

Fresenius 2008H & 2008K Spare Parts Manual P/N 490016 Rev I

17

Click on Circled Numbers

               
                         
                       
                     
                     
                       
                     
                       
                       
                       
                       
                       
                         
                       
                       
                     
                     
                         
                       
                         
                       
                         
                       
                       
                         

18

Return to Table of Contents

Fresenius 2008H & 2008K Spare Parts Manual P/N 490016 Rev I

Click Here for Illustration

1.3.0 CABINET, REAR, WITH PANELS (2008H)

SEQ.

PART NUMBER

DESCRIPTION

1

150162

UPPER REAR PANEL

1A

150373

UPPER REAR PANEL, CMS208K*

2

190011

ASSY, POWER SUPPLY

6

190037

LOWER REAR PANEL

6A

150140

LOWER REAR PANEL w/ R.O.*

6B

150432

LOWER REAR PANEL w/ R.O. AND DIASAFE FILTER*

6C

150428

LOWER REAR PANEL FOR SHORT CABINET*

6D

150430

LOWER REAR PANEL FOR SHORT CABINET w/ DIASAFE FILTER*

6E

250444

COVER FOR DIASAFE FILTER ON 150430 & 150432*

8

290020

SUPPORT, MONITOR CHASSIS

10

330604-04-01

WASHER, EXT. TOOTH LOCK, #10 S.S.

11

450014

LABEL, MANUFACTURED BY FRES.

23

552276

SCREW, PNHD PHIL, M4X10, S.S.

24

552277

SCREW, PNHD PHIL, M4X12, S.S.

25

552310

SCREW, PNHD PHIL, M5X8, S.S.

29

553693

WASHER, FLAT, 4.3mm, S.S.

30

330601-04-01

WASHER, FLAT, 5.3mm, S.S.

34

559695

WASHER, FLAT, 5.3mm, NYLON

41

643184

BUSHING, BACK PANEL

42

368002-01

POWER PLUG, 15A HOSPITAL GRADE

42A

368002-02

POWER PLUG, 20A HOSPITAL GRADE

43

150192

POWER CABLE ASSY., 12 FT. 15A, 125V (INCLUDES PLUG)

43A

150425

POWER CABLE ASSY., 12FT. (INCLUDES PLUG & LUG CONNECTORS)

44

537119

GROMMET

*ITEM NOT ILLUSTRATED.

Return to Table of Contents

Fresenius 2008H & 2008K Spare Parts Manual P/N 490016 Rev I

19

Click on Circled Numbers

               
                         
                       
                       
                     
                     
                       
                       
                       
                       
                       
                       
                       
                         
                       
                       
                     
                     
                         
                       
                         
                       
                         
                       
                       
                         

20

Return to Table of Contents

Fresenius 2008H & 2008K Spare Parts Manual P/N 490016 Rev I

Click Here for Illustration

1.3.1 CABINET, REAR, WITH PANELS (2008K)

SEQ.

PART NUMBER

DESCRIPTION

1

190212

UPPER REAR PANEL

1A

190213

UPPER REAR PANEL, CMS208K*

2

190011

ASSY, POWER SUPPLY

6

190206

LOWER REAR PANEL

6A

190209

LOWER REAR PANEL w/ R.O. AND DIASAFE FILTER*

6B

190211

LOWER REAR PANEL FOR SHORT CABINET w/ DIASAFE FILTER*

6C

290176

COVER FOR DIASAFE FILTER ON 190209 & 190211*

8

290160

SUPPORT, MONITOR CHASSIS

10

330604-04-01

WASHER, EXT. TOOTH LOCK, #10 S.S.

11

450014

LABEL, MANUFACTURED BY FRES.